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FROMM

3 SPARE PARTS LIST P380

3.1 Type independent spare parts P380.0001.01

Item-No. in group Pcs. Description Dimension Field
N11.1116 P38.0101 1| SCREW M4 X 12 B8
N11.1119 P38.0116/17 2| SCREW M5 X 20 C1+
N11.1143 P38.0116/17 1| SCREW M6 X 20 C13
N11.1147 P38.0112 3| SCREW M5 X 16 B16
N11.1147 P38.0116/17 1| SCREW M5 X 16 A22
N11.1171 P38.0116/17 4| SCREW M5 X 80 A21+
N12.1113 1| FLAT HEAD SCREW M4 X 25 D13
N1.1114 P38.0116/17 1| SCREW M5 X 25 D10
N1.1132 P38.0116/17 1| SCREW M5 X 50 C1
N1.1140 P38.0101 2| SCREW M4 X 8 A9
N1.1168 2| SCREW M5 X 16 D3
N1.1306 2| SCREW M3 X 5 D3
N1.1306 P38.0112 1| SCREW M3 X 5 A15
N1.1328 2| SCREW M3 X 10 C5
N1.1807 P38.0106 4 | RAISED CTRS. HEAD SCREW M5 X 12 D9+
N1.1808 P38.0102 1| RAISED CTRS. HEAD SCREW M4 X 10 D19
N1.1808 P38.0116/17 2| RAISED CTRS. HEAD SCREW M4 X 10 B6
N1.1813 P38.0102 3| RAISED CTRS. HEAD SCREW M5 X 16 B19+
N1.1820 P38.0102 2| RAISED CTRS. HEAD SCREW M4 X 25 A21
N1.1911 P38.0106 4 | FLAT HEAD SCREW M4 X 8 D11
N1.1922 P38.0112 3| SCREW M3 X 10 C15
N1.2110 P38.0118 2| COUNTERSUNK SCREW M5 X 16 B2
N1.2112 P35.0130 3| COUNTERSUNK SCREW M4 X 10 C17
N1.2159 P38.0101 1| COUNTERSUNK SCREW M8 X 25 A11
N1.3128 P38.0112 1| SOCKET SET SCREW M4 X 8 A16
N1.5105 P38.0118 2| HEXAGON NUT M8 A1
N1.6115 P38.0101 1| WASHER 43X9X0.8 B8
N1.6163 P38.0116/17 1| WASHER M6 C13
N1.6199 P38.0101 1| WASHER 84X25X4.8 A11
N1.6228 P38.0101 2| SPRING LOCK WASHER M4 A8
N1.6237 P38.0112 3 | CONICAL SPRING WASHER M5 A16
N1.6237 P38.0116/17 9 | CONICAL SPRING WASHER M5 D1+
N1.6247 1| SPRING LOCK WASHER M4 D13
N1.6331 P38.0106 2 | SPACER WASHER 6X12X0.5 Do+
N1.6331 P38.0112 1| SPACER WASHER 6X12X0.5 B17
N1.6405 P38.0101 1| TOOTH WASHER M4 B8
N1.6407 4| TOOTH WASHER M3 D4+
N1.6503 2| SAFETY WASHER M5 D4
N1.6504 P38.0106 4| SAFETY WASHER M4 D10
N1.6505 P38.0112 3| SAFETY WASHER M3 C15
N1.7111 P38.0109 1| SHOULDER SCREW 6 X 25/M5 C2
N1.7116 P38.0116/17 1| SHOULDER SCREW 6 X 16/M5 B6
N21.2101 P38.1138 3 | PARALLEL PIN 5h6 X 40 D15
N21.2102 P38.1101 1| PARALLEL PIN 3m6 X8 C4
N21.2119 P38.0119 1| PARALLEL PIN 6 h6 X 40 C2
N21.5201 P38.0101 8 | PRESSURE SPRING 1.25 X 11.5 X 33.3/8.5 | B10+
N21.5204 P38.0116/17 1| PRESSURE SPRING 1.6 X 11 X57/16.5 B6
N21.5205 P38.0116/17 1| PRESSURE SPRING 1.2X10.5 X 36.5/11.5| C5
N21.5206 P38.0101 1| PRESSURE SPRING 1.25X9.3X51/17.5 |B9
N21.5206 P38.0116/17 1| PRESSURE SPRING 1.25X9.3X51/175 |C4
[1= Group * = Wearing parts
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Item-No. in group Pcs. Description Dimension Field
N2.1121 P38.0116/17 2| SECURITY RING 5 Co+
N2.1301 P38.0105 1| CIRCLIP 6 C19
N2.1610 P38.0112 1| SPRING RING SB44 C18
N2.1613 P38.0103 2| SPRING RING D23+
N2.2102 P38.0102 2| PARALLEL PIN 5m6 X 16 B19
N2.2102 P38.0106 2| PARALLEL PIN 5m6 X 16 Cc9
N2.2110 P38.0109 2| PARALLEL PIN 4 m6 X 10 B3+
N2.2112 P38.0101 1| PARALLEL PIN 3m6 X 12 B8
N2.2118 P38.0119 2| PARALLEL PIN 4 mé X 14 C2
N2.2124 P38.0101 2| PARALLEL PIN 4 m6 X 40 A9
N2.2138 P38.0115 1| PARALLEL PIN 4 m6 X 12 B6
N2.2145 P35.0130 3 | PARALLEL PIN 4h6X18 D17
N2.2163 P38.0112 1| PARALLEL PIN 4 h6 X 24 B15
N2.2166 P38.0109 1| PARALLEL PIN 4 h6 X 20 C3
N2.2190 P38.0106 1| PARALLEL PIN 6h6 X 18 D10
N2.2402 P35.0140 1| DOWEL PIN 3X8 c1
N2.2402 P38.0110 2| DOWEL PIN 3X8 B17+
N2.2403 P35.0140 1| DOWEL PIN 3X16 C10
N2.3368 P38.0112 1| FEATHER KEY 8X5X18 A15
N2.4409 P38.0101 2| RIVET 3X16 A8+
N2.4902 4 | HAMMER HEAD BOLT 1.85X4.76 B23
N2.4906 P38.0109 1| HAMMER HEAD BOLT 5.31 X127 B3
N2.4906 P38.1138 1| HAMMER HEAD BOLT 5.31 X127 D15
N2.5152 P38.0102 2 | PRESSURE SPRING 0.5X4.9X15/9.5 A20
N2.5176 P38.0103 1| PRESSURE SPRING 0.6 X5.5X31/17.5 D24
N2.5176 P38.0112 1| PRESSURE SPRING 0.6 X5.5X31/17.5 B16
N2.5199 P38.0101 2| PRESSURE SPRING 0.6 X 4.6 X 40/23.5 A8+
N2.5219 P38.0102 2 | PRESSURE SPRING 0.7 X 5.7 X 12/6 B20
N2.5224 P38.0105 1| PRESSURE SPRING 0.5X9X17/6.5 C19
N2.5259 P38.0113 1| PRESSURE SPRING 0.9 X5.9X36.5/21.5 |B14
N2.5280 P38.0102 1| PRESSURE SPRING 0.4 X2.8 X47/48.5 C21
N2.5281 P38.0104 1| PRESSURE SPRING 0.5 X 3.6 X40/33.5 C22
N2.5291 P38.0102 1| PRESSURE SPRING 0.55 X 3.6 X40/33.5 |C20
N2.5292 P38.0102 1| PRESSURE SPRING 0.55X 3.6 X71/59.5 |D23
N2.5623 P38.0118 2| CUP SPRING 20 X 8.2 X 1/1.55 B1
N2.5843 P38.0109 1| TORSION SPRING 1X11.5/3.25 C3
N3.1134 P32.1731 1| BALL BEARING 7X22X7 D9
N3.1134 P38.0106 1| BALL BEARING 7X22X7 D9
N3.1157 P35.0130 1| BALL BEARING 30X42X7 D17
N3.1159 P35.0137 1| BALL BEARING 6X19X6 D9
N3.1160 P35.0133 1| BALL BEARING 40X 52X7 C18
N3.1172 P38.0116/17 2| BALL BEARING 30X42X7 C14+
N3.1174 P35.0140 2| BALL BEARING 7X19X6 C10+
N3.1174 P38.0110 2| BALL BEARING 7X19X6 B16+
N3.1178 P35.0132 1| BALL BEARING 35X44 X5 C18
N3.1702 P38.0102 2| BALL 4 MM D19
N3.1702 P38.0112 3| BALL 4 MM A15
N3.1702 P38.0116/17 16 | BALL 4 MM C10+
N3.1711 P38.0102 2| BALL 8 MM B20
N3.2105 P35.0130 3| NEEDLE CAGE K4X7X7TN C16
N3.2107 P38.0116/17 3| NEEDLE CAGE K5X9X13TN C15
N3.2347 P38.0108 2| NEEDLE BUSH 10X 14 X 12 Do+
N3.2356 P38.0114 1| NEEDLE CASE 7X11X9 C14
N3.4509 P38.0111 1| NEEDLE FREE WHEELING 6 X10X 15 B17
[1= Group * = Wearing parts
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Item-No. in group Pcs. Description Dimension Field
N41.9127 1| ADHESIVE LABEL 20X 10X 0.1 B19
N41.9129 1| ADHESIVE LABEL p max. 6 bar/87 psi B19
N43.9179 1| TYPE PLATE <<P380>> B23
N44.9104 P38.0116/17 1| ADHESIVE LABEL <<FROMM>> B22
N4.1221 P38.0119 1| BUFFER C2
N4.9159 1| LABEL <<CE>> B23
N5.2702 2| COVER D10+
N61.6208 P38.0102 1| O-RING 9.5X1.5 D21
N61.6214 P38.0106 1| O-RING 26 X2 D11
N61.6214 P38.0112 1| O-RING 26 X2 D15
N61.6221 P38.0102 1| O-RING 9.13 X 2.62 C21
N6.3503 P38.1203 1| INNER PACKING 12.3 X16.1X4 A11
N6.3511 P38.1203 1 | EXTERNAL PACKING RING 80 B11
N6.5693 P38.0102 1| PACKING RING B19
N6.6117 P38.0102 7| SEAL 6X13X23 B20+
N6.6117 P38.0104 4| SEAL 6 X13X23 B21+
N6.6121 P38.0102 3| SEAL 8X15X23 B19+
N6.6121 P38.0103 3| SEAL 8X15X23 C23+
N6.6122 P38.0112 1| SEAL 20X13X23 B16
N6.6147 P38.0104 1| SEAL 10 X 17 X 2.3 Cc22
N6.6157 P38.0105 1| PACKING RING 4 MM C20
N6.6163 P38.0113 1| SEAL 10X13.6 X2.3 B14
N6.6185 P38.0102 1| PACKING RING 6.5X10X 1.4 D23
N6.6211 P38.0102 3| O-RING 16X2 B20+
N6.6211 P38.0103 3| O-RING 16 X2 D23+
N6.6211 P38.0104 5| O-RING 16 X2 C22+
N6.6212 P38.0118 1| O-RING 8 X1 B3
N6.6224 P38.0112 1| O-RING 24 X2 A15
N6.6232 P38.0113 1| O-RING 8X2 C13
N6.6233 P38.0116/17 3| O-RING 6X2 D15+
N6.6235 P38.0113 3| O-RING 12X2 C13+
N6.6237 P38.0106 1| O-RING 33X1.5 C12
N6.6237 P38.0116/17 1| O-RING 33X1.5 B16
N6.6262 P38.0116/17 1| O-RING 32X20 B15
N6.6264 P38.0102 1| O-RING 4X20 D24
N6.6264 P38.0116/17 1| O-RING 4X20 C6
N6.6266 P38.0102 1| O-RING 5X1.0 B19
N6.6268 P38.0113 1| O-RING 6X25 B14
N6.6268 P38.0116/17 1| O-RING 6X25 C10
N6.6269 P38.0105 2| O-RING 8.5X2.0 C19+
N6.6280 P38.0102 4 | O-RING 11 X2 A20+
N6.6283 P38.0105 1| O-RING 4X1 C19
N6.6289 P38.0116/17 1| O-RING 6 X1 D21
N6.6291 P38.0102 6| O-RING 11.5X1.5 D22+
N6.6298 P38.0104 1| O-RING 13X3,5 B21
P32.1023 P32.1731 1| PINION D9
P32.1023 P35.0140 1| PINION C10
P32.1037 P35.0137 1| GEAR WHEEL D9
P32.1123 P38.0110 1| PINION A18
P32.1712 P38.0116/17 3 | DOWEL C14
[P32.1731] P38.0106 1| WELDING EXCENTRIC D9
P32.1732 P32.1731 1 | WELDING EXCENTRIC D9
[P35.0130] P38.0112 1|IDLER STEP D17
[P35.0132] P38.0112 1| WHEEL C18
[1= Group * = Wearing parts
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Item-No. in group Pcs. Description Dimension Field
[P35.0133] P38.0112 1| GEAR WHEEL B18
[P35.0137] P38.0106 1| GEAR WHEEL D10
[P35.0140] P38.0106 1|{MOTOR CELL C10
P35.1207 P38.0116/17 1| INSERT C6
P35.2005 P38.0102 1| EXHAUST RING B20
P35.2020 P38.0110 1|{JACKET B17
P35.2021 P38.0110 1|ROTOR B18
P35.2022 P35.0140 10 | FELT C11+
P35.2022 P38.0110 10 | FELT A17+
P35.2023 P35.0140 1| END PLATE C12
P35.2023 P38.0110 1| END PLATE B17
P35.2024 P38.0110 5| VANE B17
P35.2026 P38.0106 1| SPRING C12
P35.2026 P38.0116/17 1| SPRING C17
P35.2027 P38.0106 1| THRUST PIECE C12
P35.2027 P38.0116/17 1| THRUST PIECE B16
[P35.2029] P38.0113 1| CONTROL ROD B14
P35.2031 P38.0113 1| END RING B14
P35.2032 P38.0113 1| VALVE SHELL C13
P35.2038 P38.0112 1| CONTROL HEAD A16
P35.2043 P38.0103 1| PUSHER D24
P35.2045 P38.0103 2 | SUSTAINING RING C24+
P35.2046 P38.0103 1| END RING D24
P35.2055 P38.0104 1 [ SUSTAINING RING C23
P35.2057 P38.0105 1| THROTTLE SEAT C20
P35.2058 P38.0105 1| THROTTLE BODY C20
P35.2059 P38.0105 1| GUIDE C19
P35.2060 P38.0105 1| THROTTLE SCREW D19
P35.2065 P38.0102 1 [ AIR CONNECTION A19
P35.2067 P38.0118 1|BOLT B3
P35.2068 P38.0118 1| FLANGE B2
P35.2069 P38.0118 2 | RATCHET DISK B2
P35.2073 P38.0118 1| DISK A1
P35.3103 P35.0130 1| PLANET SHAFT D17
P35.3104 P35.0130 3| IDLER GEAR C16
P35.3105 P35.0130 1|{COVER C17
P35.3107 P35.0140 1|{JACKET C11
P35.3108 P35.0140 5| VANE C11
P35.3109 P35.0140 1| END PLATE C11
P35.3112 P35.0132 1| WHEEL C17
P35.3113 P35.0133 1| GEAR WHEEL B18
P35.3114 P38.0102 2 | SUSTAINING RING C19
P35.3115 P38.0102 1| PUSHER C20
P35.3116 P38.0102 1 | SUSTAINING RING B19
P35.3129 P38.0102 1| EXHAUST RING B20
P35.3130 P38.0102 1| GUIDE B20
P35.3131 P38.0102 1| TOUCH BOLT A20
P35.3132 P38.0102 1| GUIDE A20
P35.3133 P38.0102 1| TOUCH BOLT A20
P35.3136 P38.0102 1| LEVER BODY A21
P35.3138 P35.0140 1|ROTOR C12
P35.3142 P38.0102 1 [ SUSTAINING RING D22
P35.3143 P38.0102 1 [ SUSTAINING RING D22
P35.3144 P38.0102 2 | SUSTAINING RING D21+
[1= Group * = Wearing parts
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Item-No. in group Pcs. Description Dimension Field
P35.3145 P38.0102 1| SUSTAINING RING D21
P35.3146 P38.0102 1| PUSHER D21
P35.3149 P38.0104 1| END RING B21
P35.3150 P38.0104 1| INTERMEDIATE RING B22
P35.3151 P38.0104 1| SUSTAINING RING C22
P35.3152 P38.0104 1| PUSHER Cc22
P35.3153 P38.0104 1| SUSTAINING RING Cc22
P35.3155 P38.0102 1| PUSHER D23
P35.3156 P38.0102 1| SUSTAINING RING D22
P35.3157 P38.0102 1| SUSTAINING RING C22
P35.3159 P38.0102 1|DISK C21
P35.3201 P38.0116/17 3| IDLER GEAR C15
[P38.0101] P38.0116/17 1|PISTON A8
[P38.0102] P38.0116/17 1| CYLINDER BODY A19
[P38.0103] P38.0102 1| VALVE C24
[P38.0104] P38.0102 1| VALVE B22
[P38.0105] P38.0102 2| VALVE C19+
[P38.0106] P38.0116/17 1| WELDING MOTOR B12
[P38.0108] P38.0106 1| ROCKER D9
[P38.0109] P38.0116/17 1| HANDLE D3
[P38.0110] P38.0112 1| MOTOR CELL A17
[P38.0111] P38.0112 1| RATCHET WHEEL B18
[P38.0112] P38.0116/17 1| TENSIONING UNIT D18
[P38.0113] P38.0116/17 1| VALVE B13
[P38.0114] P38.0116/17 1| END COVER D14
[P38.0115] P38.0116/17 1| FRONT TOGGLE LINK A5
[P38.0118] 1| SUSPENSION B1
[P38.0119] P38.0116/17 1| END COVER D2
[P38.1101] P38.0116/17 1|BODY A4
P38.1102 P38.0101 1|PISTON B9
P38.1103 P38.0101 1| SPRING BOLT B9
P38.1104 P38.0101 1| THRUST PIECE C8
P38.1105 P38.0101 1| PUSHER B8
P38.1106 P38.0101 1| BACKING PLATE A8
P38.1107 P38.0101 2 | RETAINER A8+
P38.1108 P38.0101 2| SPRING SLIDE A8+
P38.1109 P38.0101 2| SEESAW LEVER B8
P38.1110 P38.0101 1| THRUST PIECE B8
P38.1111 P38.0101 1| THRUST PIECE B8
[P38.1112] P38.0102 1| CYLINDER BODY C21
[P38.1113] P38.0102 1| COVER D24
[P38.1114] P38.0102 1| COVER B19
P38.1115 P38.0102 1| COVERING D19
P38.1116 P38.0102 1|LEVER A20
P38.1117 P38.0102 1|LEVER A20
P38.1118 P38.0103 1| SUSTAINING RING C23
P38.1119 P38.0104 1| EXHAUST RING C23
P38.1120 P38.0105 1| THROTTLE HOLDER C19
P38.1121 P38.0102 2| DISK D22+
P38.1122 P38.0116/17 1| SEAL PLATE B22
P38.1123 P38.0116/17 1| COVER B21
[P38.1124] P38.0106 1 [ MOTOR HOUSING C10
P38.1125 P38.0108 1| ROCKER D9
P38.1126 P38.0106 1| COVER C12
[1= Group * = Wearing parts
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Item-No. in group Pcs. Description Dimension Field
P38.1127 P38.0106 1|{COVER D9
P38.1128 P38.0106 1| COVERING D11
P38.1129 P38.0106 1| EXHAUST SILENCER D11
P38.1129 P38.0112 1 | EXHAUST SILENCER C15
P38.1130 P38.0106 1| SIEVE D11
P38.1130 P38.0112 1| SIEVE C15
P38.1131 P38.0109 1 | HANDLE B3
P38.1132 P38.0109 1| THRUST PIECE B2
P38.1133 P38.0109 1| SEESAW LEVER C3
P38.1134 P38.0109 1| ROLLER C3
P38.1135 P38.0109 1 [HINGE B5
P38.1136 P38.0116/17 1| SHAFT B3
P38.1137 P38.0110 1| END PLATE A18
[P38.1138] P38.0112 1| TENSIONING BODY D15
P38.1139 P38.0112 1| SHAFT B17
P38.1140 P38.0111 1| GEAR WHEEL B17
P38.1141 P38.0112 1| GEARING COVER B16
P38.1142 P38.0112 1|PISTON B16
P38.1143 P38.0112 1 [ SEALING SCREW C16
P38.1144 P38.0112 1|LEVER B15
P38.1145 P38.0112 1| EXHAUST BODY C15
P38.1146 P38.0113 1| END RING C13
[P38.1147] P38.0114 1| END COVER C14
P38.1148 P38.0115 1 | FRONT TOGGLE LINK B6
P38.1149 P38.0115 1|ROLLER B6
P38.1150 P38.0116/17 1| STRAP GUIDE LEVER C14
[P38.1151] P38.0116/17 1| SLIDE JAW C6
P38.1186 P38.0119 1|{END COVER D2
P38.1187 1| WELDING STOP GRIPPER D3
P38.1199 P38.0116/17 1| BALL CAGE C9
P38.1201 P38.0116/17 1({BOLT C9
[P38.1202] P38.0118 1| SUSPENSION BRACKET A2
[P38.1203] P38.0101 1| PISTON PLATE A1
P38.1205 P38.0112 1| SLIDE GATE A15
P38.1207 P38.0116/17 1| THROTTLE D20
[1= Group * = Wearing parts
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3.2 Type dependent spare parts P380.0001.01

Type 49.3801.01

49.3801.01 P380/13/0.40-0.64 P380.0001.01 21.06.10

Item-No. in group Pcs. Description Dimension Field
P35.3202 P38.0116 1| TENSIONING WHEEL C14
[P38.0116] 1| BASE MODEL A1+
P38.1154 1| STRAP STOP C4
P38.1158 1| STRAP GUIDE D13
P38.1160 1| STRAP GUIDE C3
P38.1161 1| STRAP GUIDE C4
P38.1168 P38.0116 1|{CUTTER B8
[P38.1170] P38.0116 1| GRIPPER Cc2
P38.1188 1| BASE PLATE D4
P38.1197 P38.0116 1 | WELDING GRIPPER D9
Type 49.3802.01

49.3802.01 P380/13/0.65-1.05 P380.0001.01 21.06.10

Item-No. in group Pcs. Description Dimension Field
P35.3203 P38.0117 1| TENSIONING WHEEL C14
[P38.0117] 1| BASE MODEL A1+
P38.1154 1| STRAP STOP C4
P38.1158 1| STRAP GUIDE D13
P38.1160 1| STRAP GUIDE C3
P38.1161 1| STRAP GUIDE C4
P38.1169 P38.0117 1|{CUTTER B8
[P38.1172] P38.0117 1| GRIPPER Cc2
P38.1188 1| BASE PLATE D4
P38.1198 P38.0117 1| WELDING GRIPPER D9
Type 49.3811.01

49.3811.01 P380/15/0.40-0.64 P380.0001.01 21.06.10

Item-No. in group Pcs. Description Dimension Field
P35.3202 P38.0116 1| TENSIONING WHEEL C14
[P38.0116] 1 | BASE MODEL A1+
P38.1156 1| STRAP STOP C4
P38.1158 1| STRAP GUIDE D13
P38.1162 1| STRAP GUIDE C3
P38.1163 1| STRAP GUIDE C4
P38.1168 P38.0116 1|{CUTTER B8
[P38.1170] P38.0116 1| GRIPPER C2
P38.1190 1 | BASE PLATE D4
P38.1197 P38.0116 1| WELDING GRIPPER D9
[1= Group * = Wearing parts
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Type 49.3812.01

49.3812.01 P380/15/0.65-1.05 P380.0001.01 21.06.10
Item-No. in group Pcs. Description Dimension Field
P35.3203 * P38.0117 1| TENSIONING WHEEL C14
[P38.0117] 1| BASE MODEL A1+
P38.1156 1| STRAP STOP C4
P38.1158 1| STRAP GUIDE D13
P38.1162 1| STRAP GUIDE C3
P38.1163 1| STRAP GUIDE C4
P38.1169 * P38.0117 1|{CUTTER B8
[P38.1172] * P38.0117 1| GRIPPER C2
P38.1190 1| BASE PLATE D4
P38.1198 * P38.0117 1 [ WELDING GRIPPER D9
Type 49.3821.01
49.3821.01 P380/16/0.40-0.64 P380.0001.01 21.06.10
Item-No. in group Pcs. Description Dimension Field
P35.3202 * P38.0116 1| TENSIONING WHEEL C14
[P38.0116] 1| BASE MODEL A1+
P38.1156 1| STRAP STOP C4
P38.1159 1| STRAP GUIDE D13
P38.1164 1| STRAP GUIDE C3
P38.1165 1| STRAP GUIDE C4
P38.1168 * P38.0116 1|{CUTTER B8
[P38.1170] * P38.0116 1| GRIPPER Cc2
P38.1192 1 | BASE PLATE D4
P38.1197 * P38.0116 1 | WELDING GRIPPER D9
Type 49.3822.01
49.3822.01 P380/16/0.65-1.05 P380.0001.01 21.06.10
Item-No. in group Pcs. Description Dimension Field
P35.3203 * P38.0117 1| TENSIONING WHEEL C14
[P38.0117] 1 | BASE MODEL Al+
P38.1156 1| STRAP STOP Cc4
P38.1159 1| STRAP GUIDE D13
P38.1164 1| STRAP GUIDE C3
P38.1165 1| STRAP GUIDE C4
P38.1169 * P38.0117 1|CUTTER B8
[P38.1172] * P38.0117 1| GRIPPER C2
P38.1192 1 | BASE PLATE D4
P38.1198 * P38.0117 1| WELDING GRIPPER D9
[1= Group * = Wearing parts
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Type 49.3831.01

49.3831.01 P380/19/0.40-0.64 P380.0001.01 21.06.10
Item-No. in group Pcs. Description Dimension Field
P35.3202 P38.0116 1| TENSIONING WHEEL C14
[P38.0116] 1| BASE MODEL A1+
P38.1157 1| STRAP STOP C4
P38.1159 1| STRAP GUIDE D13
P38.1166 1| STRAP GUIDE C3
P38.1167 1| STRAP GUIDE C4
P38.1168 P38.0116 1|{CUTTER B8
[P38.1170] P38.0116 1| GRIPPER C2
P38.1194 1| BASE PLATE D4
P38.1197 P38.0116 1 [ WELDING GRIPPER D9
Type 49.3832.01
49.3832.01 P380/19/0.65-1.05 P380.0001.01 21.06.10
Item-No. in group Pcs. Description Dimension Field
P35.3203 P38.0117 1| TENSIONING WHEEL C14
[P38.0117] 1| BASE MODEL A1+
P38.1157 1| STRAP STOP C4
P38.1159 1| STRAP GUIDE D13
P38.1166 1| STRAP GUIDE C3
P38.1167 1| STRAP GUIDE C4
P38.1169 P38.0117 1|{CUTTER B8
[P38.1172] P38.0117 1| GRIPPER Cc2
P38.1194 1 | BASE PLATE D4
P38.1198 P38.0117 1 | WELDING GRIPPER D9
Type 49.3833.01
49.3833.01 P380/19/1.06-1.35 P380.0001.01 21.06.10
Item-No. in group Pcs. Description Dimension Field
P35.3203 P38.0117 1| TENSIONING WHEEL C14
[P38.0117] 1 | BASE MODEL Al+
P38.1157 1| STRAP STOP Cc4
P38.1159 1| STRAP GUIDE D13
P38.1166 1| STRAP GUIDE C3
P38.1167 1| STRAP GUIDE C4
P38.1169 P38.0117 1|CUTTER B8
[P38.1172] P38.0117 1| GRIPPER C2
P38.1196 1 | BASE PLATE D4
P38.1198 P38.0117 1| SCHWEISSBACKE D9
[1= Group * = Wearing parts
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